


Issue Content Issue Content 

               Filtralite’s Media reduce      
   the Size and Cost of

Water Treatment Plants

                Filtralite®: The Next-    
Gen Filtration Media   
Reshaping Water and  
Air Treatment  
Industries

                Sustainable Filtration        
   of Water for Better         

Future

Filtralite®:Energy saving 
and optimising operating     
costs in desalination

     Filtralite®: Enhancing     
energy efficiency and 
cost-effectiveness in 
desalination

Elevating Pretreatment               
Performance with Filtraite®: 

    A High Efficiency Media for     
Modern Desalination 
Challenges

            Page: 25Page: 18

Page: 1Page: 23

Page: 14Page: 6 
[...]
the increase in the SS limit.

If  you had to do it all over 
again, would you choose 
the Filtralite® solution? 
Would you recommend it 
to your colleagues?

Yes, I would do it again with pleas-
ure. I have already recommended it to 
other stations.

What are the next pro-
jects in your factory? 

Our next projects are the certifica-
tion of our integrated system with the 
ISO 9001/ISO 45001/IS0 14001/ISO 
50001 standards, the installation of 11 
variable speed drives, and the installa-
tion of solar panels on all the factory’s 
roofs to produce 1.5 MWp.

Replacing sand 
with Filtralite® 
reduces produc-
tion losses, cuts 
the water needed 
for backwashing, 
and optimises op-
erating costs 

    www.aquaenergyexpo.com | Special issue | January 2026  | Page 32

Filtralite®



Higher porosity leads to: 

>> Lower initial head loss

)) Slo\Ner head loss build-up 

)) Higher storage capacity 

)) Reduced backwash rates 



Read the latest news, 

insights, and technical 

articles on Aqua Energy 

magazine profile. 

(Scan here) 



  www.aquaenergyexpo.com  | December 2025  23

Filtralite® Aqua Energy Expo Magazine

      www.aquaenergyexpo.com  | November 2025  23

Elevating Pretreatment Elevating Pretreatment 
Performance with Filtralite®: Performance with Filtralite®: 
A High Efficiency Media for A High Efficiency Media for 

Modern Desalination Modern Desalination 
ChallengesChallenges

https://mg.aquaenergyexpo.com/


   www.aquaenergyexpo.com | Special issue | January 2026  | Page 36

Filtralite® Aqua Energy Expo Magazine

Desalination and advanced water 
treatment plants face increasingly 
unstable feedwater conditions—       

fluctuating salinity, high suspended solids, 
tidal-driven variability, and sudden spikes in 
turbidity. These challenges put significant strain 
on ultrafiltration (UF) and reverse osmosis 
(RO) systems, accelerating fouling and raising 
operational costs.

In this environment, robust and reliable 
pretreatment becomes essential. Filtralite® 
provides a high-performance solution that 
stabilizes feedwater quality, protects membranes, 
and improves overall system efficiency.
About Filtralite®: High-Performance 
Expanded Clay Media

Filtralite® is engineered from lightweight 
expanded clay aggregates, offering:
• Typically provides high porosity and
a macropore structure
• Generally enables higher filtration velocities
compared to conventional sand/anthracite
• Can reduce backwash frequency, often
requiring 2–4× fewer cycles depending on
system conditions
• Helps improve the removal of fine suspended
solids

• Can extend media life while reducing overall
energy and water consumption

These performance characteristics make it 
an ideal media for desalination pretreatment, 
especially in high-variability environments.

Case Study: Beckton Desalination 
Plant, UK

• Background: A Highly Variable
Estuarial Water Source

The Beckton desalination plant in the UK 
treats estuarial water with rapidly changing 
turbidity levels, suspended solids, and salinity 
driven by tidal conditions. 

These fluctuations made it critical to develop 
a pretreatment solution that could protect the 
UF and RO stages reliably.

• Pretreatment Configuration at
Beckton
The pretreatment train consists of:
1. Coagulation & Flocculation
2. Clarification
3. Pressure Filtration using Filtralite® Pure HC
0.8–1.6 mm
4. Ultrafiltration
5. Reverse Osmosis (RO)

https://mg.aquaenergyexpo.com/


• Filtration System Details
• 17 pressure filters
• 50 m² filtration area per filter
• Filtration velocity: 12 m/h
• Media used: Filtralite® Pure HC (0.8–1.6
mm)

• Performance Results
The use of Filtralite® significantly improved

pretreatment stability:
• Consistent turbidity reduction even during raw
water fluctuations
• Stable UF membrane performance with
reduced clogging
• Lower fouling rate for RO membranes
• Reduced backwash water and energy
consumption
•High-quality filtrate meeting strict plant and
regulatory standards

The plant achieves a production capacity of 
150,000 m³/day, serving nearly 900,000 
people.
• Table: Performance Comparison

Parameter Conventional Media Filtralite® Improvement

Filtration rate 6–8 m/h 10–12 m/h +50–70%

Backwash 
frequency High Low 2–4× reduction

Fine particle removal Moderate High Significant 
improvement

UF fouling Frequent Reduced Lower OPEX

Filtralite® Aqua Energy Expo Magazine

   www.aquaenergyexpo.com | Special issue | January 2026 | Page 37

“Data reflects common operating conditions in reference filtration systems.”

https://mg.aquaenergyexpo.com/


Filtralite® Aqua Energy Expo Magazine

    www.aquaenergyexpo.com | Special issue | January 2026  | Page 38

Why Filtralite® Is Ideal for MENA 
Desalination Plants

Plants in the Middle East & North Africa can 
benefit from Filtralite® due to:
• Ability to handle high-turbidity or variable raw
water
• Reduced operational cost through fewer
backwashes
• Enhanced UF and RO membrane protection
• Upgrade potential for existing plants without
new construction
• Lower carbon footprint and improved
sustainability

Additional Insights: Operational 
& Sustainability Advantages

At sites like Beckton—where environmental 
compliance and operational stability are 
essential—these reductions become impactful. 
The media’s lightweight composition also eases 
structural loadings and cuts  transportation-

Conclusion
Filtralite® enables desalination and water 

treatment plants to achieve stable, efficient, 
and high-quality pretreatment performance—
even under challenging feedwater conditions. 
The Beckton case demonstrates how advanced 
media can transform plant reliability, reduce 
OPEX, and extend membrane life. This makes 
Filtralite® a strategic, future-focused choice 
for pretreatment systems across the globe, 
especially in high-demand regions like the 

Middle East.

related emissions, offering a more sustainable 
and cost-effective solution for large desalination 
and estuarial facilities.
Enhanced Applicability in Different 
Water Treatment Contexts

Filtralite® delivers reliable performance 
across municipal drinking water, industrial 
reuse, and tertiary polishing, especially in plants 
facing variable turbidity. Its robustness has 
driven increased adoption in the Middle East, 
Europe, and Asia, where stricter standards 
require stable filtration. In many retrofits, it can 
replace conventional media without structural 
changes, allowing capacity and performance 
upgrades using existing infrastructure.

“
Filtralite® improves filtration 
performance while supporting broader 
plant efficiency. Its lower head-loss 

development enables longer filtration cycles, 
reducing   backwash   water,   chemical 

 

use, and energy demand. ”

https://mg.aquaenergyexpo.com/




  www.aquaenergyexpo.com  | November 2025  13

Filtralite® Aqua Energy Expo Magazine

      www.aquaenergyexpo.com  | November 2025  13

Biological Filtration:
Biological Filtration:A Sustainable Solution

A Sustainable Solutionfor Drinking Water
for Drinking WaterTreatment Challenges

Treatment Challenges

https://mg.aquaenergyexpo.com/


Filtralite® Aqua Energy Expo Magazine

As global populations expand and 
urbanization accelerates, ensuring 
access to safe and clean drinking 

water has become one of the most critical 
global challenges. The growing demand for 
potable water, combined with the degra-
dation of natural sources, is pushing utili-
ties and industries to seek more advanced 
and sustainable treatment technologies.

Limitations of Conventional 
Treatment

Traditional water treatment methods 
such as chlorination and chemical oxida-
tion are effective for basic disinfection but 
have notable limitations. They often involve 
high operational and maintenance costs, 
generate harmful disinfection by-products, 
and are less effective in removing pollut-
ants like ammonia, organic matter, and 
dissolved nutrients. These drawbacks have 
increased the need for more sustainable, 
efficient, and cost-effective alternatives.

The Rise of Biological Filtra-
tion

Biological filtration (biofiltration) has 
emerged as a powerful solution to these 
challenges. This process uses naturally oc-
curring microorganisms that grow on a filter 
medium to break down organic matter, con-
vert ammonia into less harmful compounds, 
and reduce turbidity all without relying 
heavily on chemicals. The result is clean-
er, safer water produced through a natural, 
biological process that supports both water 
quality and environmental sustainability.

Filtralite® Pure: Redefining 
Drinking Water Filtration

At the forefront of this innovation is Fil-
tralite® Pure, a specialized biofiltration 
media developed by Filtralite®, a leading 
European brand known for high-perfor-
mance filtration solutions. Made from ex-
panded clay aggregates, Filtralite® Pure 
combines lightweight structure, exceptional 
porosity, and long-term durability, creating

an ideal environment for biofilm growth and ef-
ficient pollutant removal. Filtralite® Pure is de-
signed specifically for drinking water treatment 
and desalination applications, providing stable 
performance, longer filter runs, and reduced 
backwash frequency compared to conventional 
sand or anthracite filters.

“
Filtralite® media are produced in several 
grades and particle sizes to suit different 
treatment goals. From lightweight, high-

ly porous NC grades ideal for biological filtration, to
denser HC types designed for deeper and faster filtra-
tion, each variant ensures reliable performan-

 

ce and  adaptability to diverse  water qualities.”
 

    www.aquaenergyexpo.com | Special issue | January 2026 | Page 41

https://mg.aquaenergyexpo.com/


Case Study: Filtralite® Core Bio-
filtration at Putatan II Drinking 
Water Treatment Plant
• Project Overview

Located in Metro Manila, the Putatan II
Drinking Water Treatment Plant was developed 
to supply safe and reliable drinking water to 
over one million residents. With a production 
capacity of 150,000 m³ per day, the facility plays 
a crucial role in addressing the region’s growing 
water needs.

The plant sources its water from Laguna de 
Bay, a highly polluted lake affected by urban 
runoff, industrial effluents, and agricultural dis-
charge. This raw water poses major challeng-
es, including high turbidity, elevated ammonia 
concentrations (up to 7 mg/L), and occasional 
salinity.
• Design Challenges and Require-
ments

Key constraints included limited land, high-
ly variable raw water quality, and the need for 
a stable, low-chemical process. To meet these 
demands, engineers selected an aerated biologi-
cal filtration (BAF) system incorporating Filtral-
ite® HR 3–6, part of the Filtralite® Core range. 
This media was chosen for its exceptional poros-
ity, mechanical strength, and proven capability 
in ammonia and organic removal.

• Treatment Process
The treatment line combines several advanced 
processes to ensure high-quality output:
1. Screening:  removal of large solids
2. Pre-coagulation and flocculation: ag-
gregation of fine particles
3. Dissolved Air Flotation (DAF): separa-
tion of suspended matter
4. Post-DAF Coagulation: additional clari-
fication
5. Aerated Biological Filtration (BAF):
key stage using Filtralite® media for ammonia
and organic removal
6. Ultrafiltration and Reverse Osmosis:
polishing and salinity control
7. Final Disinfection: ensuring microbio-
logical safety

Filtralite® Aqua Energy Expo Magazine

www.aquaenergyexpo.com | Special issue | January 2026  | Page 42

https://mg.aquaenergyexpo.com/


The BAF unit includes 14 biofilters (12 oper-
ating + 2 standby) running in an upflow con-
figuration with a hydraulic loading rate of 10.5 
m/h, reaching 12 m/h during backwashing—
providing compact design and superior perfor-
mance compared to conventional sand filters.
• Performance and Results

Using Filtralite® HR 3–6, the Putatan II
plant achieved outstanding operational results:
1. Ammonia Removal: Effluent levels con-
sistently below 0.1 mg/L (≈90% removal).
2. Organic Matter and Solids Reduction:
Influent BOD (6–10 mg/L) and TSS (~100
mg/L) reduced to below 2 mg/L and 5 mg/L, re-
spectively.
3. Operational Benefits: Lower chlorine de-
mand, reduced OPEX, and minimized forma-
tion of harmful by-products.
4. Sustainability Impact

By adopting Filtralite® Core biofiltration
technology, the Putatan II plant demonstrated 
how sustainable filtration solutions can deliver 
both high efficiency and environmental respon-
sibility. The use of Filtralite® Pure and Core 
media enabled a high-capacity system within 
a limited footprint, while reducing energy and 
chemical consumption making it a model for 
future eco-efficient drinking water treatment 
plants worldwide.

Conclusion 
The pressing challenges of water scarcity 

and pollution highlight the urgent need for 
innovative treatment solutions. Traditional 
methods often struggle with high operation-
al costs and inefficiencies in removing spe-
cific contaminants. 

The Putatan II Drinking Water Treatment 
Plant exemplifies the advantages of biologi-
cal filtration using Filtralite® Pure media. 
This advanced system effectively addressed 
the complexities of polluted raw water from 
Laguna de Bay, achieving impressive reduc-
tions in ammonia and organic matter. With 
ammonia levels consistently below 0.1 mg/L 
and significant decreases in BOD and TSS, 
the plant demonstrates the effectiveness of 
biological filtration in producing high-quali-
ty drinking water.

 Additionally, the operational benefits, 
such as reduced chlorine demand and low-
er costs, underscore the economic viability 
of this technology. By minimizing chemical 
usage and energy consumption, Filtralite® 
Pure not only enhances water quality but 
also promotes environmental sustainability, 
serving as a model for future water treat-
ment initiatives worldwide.

Filtralite® Aqua Energy Expo Magazine

www.aquaenergyexpo.com | Special issue | January 2026  | Page 43

https://mg.aquaenergyexpo.com/


Why Choose Filtralite®? 
Exceptional Porosity 
Supports rapid biofilm growth 
and efficient removal of ammonia, 
organic matter, and suspended solids 

Lightweight & Durable 
Easy to handle and install, yet 
mechanically strong for long-term 
stability in large treatment systems. 

Extended Filter Runs 
Longer operational cycles with reduced 
backwash frequency - saving water, 
energy, and maintenance time. 

Chemical-Free Process 
Enables natural purification with 
minimal chemical use, lowering 
OPEX and environmental impact. 

At the Putatan II Drinking Water Treatment Plant (Philippines), 

Filtralite® HR 3-6 achieved: 

• >90% ammonia removal (effluent <0.l mg/L) • BOD reduced from 6-10 mg/L to <2 mg/L

eTSS reduced from -100 mg/L to <5 mg/L 

8 +971 56 550 3535 G mohammed.kastawy@saint-gobain.com @) https:Hwww.filtralite.com/en 



Achieve Higher Filtration 
Performance and Lower 
Operating Costs with 
Filtralite® 

f II l lr�AllllrlE
®

■ Discover how water treatment plants around the world unlock
higher performance and lower OPEX using Filtralite@.

■ Real case studies showcase tangible results from
global installations.

Scan the QR code to watch the full webinar. 

www.aquaenergyexpo.com 



Water Treatment Aqua Energy Expo Magazine

www.aquaenergyexpo.com | July 2025 8

As the Middle East faces growing water 
scarcity and increasing demands on ag-
ing infrastructure, innovative solutions 

from around the world offer new hope. Spain, 
a country with a similarly diverse and challeng-
ing water landscape, has taken major strides 
in water treatment and resource management. 

At the heart of this progress is Filtralite®, an 
advanced filtration media developed by Saint-
Gobain, made of expanded clay that is common-
ly used in water treatment and filtration process-
es, now used at the Llobregat Drinking Water 
Treatment Plant in Barcelona. Expanded clay 
is a lightweight aggregate material that is pro-
duced by heating natural clay to high tempera-